Results of ASTM E1795-12 Testing

Impact

Resistance

9] (80 inb)
without cracking to
the substrate

10.2

2 panels

D2794

Passes 100 inlbf
with no cracking

Adhesion

5A rating

10.3

2 pancls; cach
tested at 3

locations

FPanel 1 | Panel 2

5A 5A

5A 5A

5A 5A

Dry Abrasion

Resistance

Film thickness loss:
<200%

10.4

2 panels

D4060

Panel !l | Panel 2

12% loss | 14% loss

Water Vapor
Transmission

No minimum;
report test result

10.5

D1653

1.786 perms

NA

Water and
Chemical
Resistance -
Spot Test

After 1-hour
recovery: no
evidence of
blistering, cracking,
or delamination

10.6/106.1

2 tests per
reagent

D1308

Ethyl Alcohol: No
blistering,
cracking, or
delamination

Acetic Acid:
No blistering,
cracking, or
delamination

Sodium
Hydroxide:
No blistering,
cracking, or
delamination

Hydrochloric
Acid: No
b]istering,

cracking, or

delamination

Citric Acid:
No blistering,
cracking, or
delamination

Com Oil:
No blistering,
cracking, or
delamination




Results of ASTM E1795-12 Testing, Continued

Phosphoric Acid:
No blistering,
cracking, or
delamination
After 1-hour Trisodium
recovery: no Phosphate:
evidence of No blistering, Pass
blistering, cracking, cracking, or
or delamination delamination
Distilled Water:
No blistering,
cracking, or
delamination
Ethyl Alcohol: No
softening
Water and Acetic Acid: No
C]Z'IEIIIiCB.l 10.6/106.1 2 tests per D1308 suﬂe'm'ng
Resistance — reagent Sodium
Spot Test Hydroxide:
No softening
After 24-hour Hydrochloric
recavery: Acid:
indistinguishable No softening
hardness of the Citric Acid: Pass
exposed and No softening
unexposed Com Oil:
surfaces No softening
Phosphoric Acid:
No softening
Trisodium
Phosphate:
No softening
Distilled Water:
No softening
Water and Panel I | Panel 2
Chemical Ai?er 2 hm’:-l 2 panels; each 5A 5A
Resistance — T PEod, | 1061062 | tested at3 D1308 5A 5A Pass
S adhesion rating: Gilicn
Test SA 5A 5A
Volatile
Organic . ) _
Compound | VO minimum; 108 NA D3960 9.2 Byl NA
(VOQ) report test result 25 g/L

Content




Results of ASTM E1795-12 Testing, Continued

Post 2 panels; each PM;EII -&HBEL?
Weathering - 8 rating 109 tested at 3 D4214 3 . Pass
Chalking locations 8 g
Post 2 panels; each }%;f} &;f‘?
Weathering — 5A rating 109 tested at 3 D3359 A SA Pass
Adhesion locations 5A 5A
No cracking or
other visual
defects
Post No cracking or No cracking or
Weathering — R 109 3 panels D522 other visual Pass
P other visual defects
Flexibility defects
No cracking or
other visual
defects
Post
W‘*,:f::;’:g = %im'i';lazfl‘*uf:’m 109 10 specimens D2370 101.4% Pass
Properties
Pk Ak After 6-hour 2 panels; each }hsﬂ;jf &;;12
oSt TS Tecovery: 10.10.1 tested at 3 D3359 S Pass
Adhesion FA mbing locafions HA HA
5A 5A
No cracking or
other visual
After 6-hour defec.t.s
Post Aging - PO No cracking or
Flexibifity no cracking or 10.10.1 3 panels D522 other visual Pass
8 defects
other visual defects ;
No cracking or
other visual
defects
Post Agng - |, 0
Tensﬂfa <35% change from 10.10.1 10 specimens D2370 109.4% Pass
Propenics initial value




Results of ASTM E1795-12 Testing, Continued

No erosion of
No erosion of the encapsulant at
Scrub encapsulant to the . 1,200 cycles
Resistance 5131::::tmte after 10 2 pania D2sK No em:gun of Fans
1,200 cycles encapsulant at
1,200 cycles
= Mildew resistance 10
Mildew : .
Restitante ra;h;g: 10.12 3 panels D3273/D3274 :g Pass
Panel ! | Panel 2
i i 2 panels; each
by | P RO 10.13.1 eolai D3359 S Lo Pass
5A Lorat i 5A 5A
5A 5A
Panel I | Panel 2
Adhesion rating: 2 peiatn ek 5A 5A
Repairability 5A : 10.132 tested at 3 D3359 A A Pass
locations
' 5A 5A
No cracking or
other visual
defects
) No cracking or
Flexibility Mo s ing ox 10.14 3 panels D522 other visugal Pass
other visual defects
defects
No cracking or
other visual
defects
Prometios | romt ot et | 1015 | 10 pecimens | D2370 109.2% NA




[Parmeabllty (g-crmiday-rt -mim Hg) 18601 L4602 4 6E-02
Pemeability {_gk-;-mh 33E-11 3.9E-11 4 DE-11
WVT (grainsh-n) 0,650 0.763 0.805
WP (pan) 1536 1801 1.502
Permeabllity {perm inch) 22802 2.76-01 27602
Permeability (perm mil) 22406 26.56 734
RESULTS

W Tig/h-m’) 0.5

wTig/day ') &

W (g/hr-m-mm Hg) ARE0)

WP (metric perm} 12

WP (gfPa-s-m') 10E07
[Parmaabiity (g-cmvhrm=mm Hg) 1BE-03

Pamaability (g-cmiday-rr-mm Hg) 4.3E-02

Parmaability (g/Pa-s-m) 32641

W\I'T{nnhsfh—ftli 07

WVE (porm) L7

Pltlﬂl-l:dltz !Eurrn inch) 25E02

Pamaability (parm mil) 25

Analyst MAS date 5/15/2018

QC Review by VDS

date 5/15/2018

Cup #2C

143,800
= 143,700

E wae0 -— — —— - -

149500 "y = 0,004 + 143.14 '
143,400 — e

143,300
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Perm eability {g-cm/hr-m’-mm Hg) 19E-03 1.76-03 2.1E-03
[Parmaability (g-cmiday-mr-mm Hg) 45E02 43602 51602
Ferm oability (g/Pa-5-m) 39E-11 3.6E-11 4.4E-11
WAT (grainsh-°) 0.807 069 0,819
\WE (parm) 1.905 1639 1.934
Perm eability [perm inch} 27602 25602 40802
P eability (pesm mil) 26,91 24.59 045
RESULTS

W T{g/h-m’) 0.5

WAT(g/day-m') u

WP {g/hr-rm’-mm Hg) 50602

WP {metric perm) 12

WVP (g/Pa-s-n) LOEO7
[Parmaability (g-cmm-mm Hg) 19603

[Pormaabiity (g-crvday-m -mm Hg) agE02

Pamnaability (g/Pa-s-m) A0E-11

Wy Tigrains/hh’) 0.8

WP (pamm) L8

Pamaability (parm inch ) 27E-02

Parmaabil mil 7

Analyst MAS date 5/15/2018

Qc Review by VDS

date 5/15/2018

139.400
E 139,200
129.000
¥
3 138,800
138,600

= 0.0014x + 138,63
R




